
1618 HEADLAND DR.
FENTON, MO 63026
(636) - 343-6006

BAIJLABS CERTIFIED TEST REPORT NO. : 203L2 . A
PREPARED FOR: H.E. WILIJIAI'{S, INC - CARTHAGE, MO

DESCRIPTION: GENT V13 LED 4'ISHORT HEATSfNK 4uSQ CAST HOUSING DOWNLIGHT
ACRYIJIC MED TrR OPTIC & 4 "SEMI-SPEC TRrM w/r'ROSt FILM
ADVAIICE # XI025C070V054DSM1 @ 525mA

CATAIJOG NBR: 4DS-L2 0 / 835-DIM-UNV-O-M-OF-CS
LAMP TYPE : BXRE-35E2000

CANDI,EPOWER DISTRIBUTION
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NVLAP LAB CODE 2OO92I.O

LUMENS ?LAMP ?FIXT
0. NA. .0
0. NA. .0
0. NA. .0
0. NA. .0

2089. NA. 100.0
7 CROSS- .7

ZONE
0- 30
0- 4a
0- 60
0- 90

I,UMEN SUMIVIARY
LUMENS %LAIUP %FIXT

L703. NA. 8L.5
20L3 . NA. 96 .3
2089. NA. 100.0
2089. NA. 100.0
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= 0-1-80
IES SPACING CRITERIA: END= .7 DIAGONAL
EHIS BAIJJABS REPORE IIIEII f,HE USE OF THE N\IT'AP I'OGO STIAI'L NOE BE USED BY TIIXS CTIENIE EO CI'AIM PRODUCT

CERTIEICATION, APPROVAI,, OR ENDORSEMENT BY N\rI.AP, NXST, OR E}NT AGENCY OB TIIE EEDERAI. GOVERNMENE.
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BALIJABS CERTIF]ED TEST REPORT NO.: 20312.0
PREPARED FOR: H.E. WIIJIJIAI\,IS, INC - EARTHAGE, MO

DESCRIPTION: GENT V13 LED 4!'SHORT HEATSINK 4uSQ
ACRYLIC MED TfR OPTIC & 4|ISEMI-SPEC
ADVAI{CE # XI025C070V054DSML @ 525mA

CATATJOG NBR : ADS -L2 0 / 835 - DIM-UNV- O -M- OF - CS

IJAMP TYPE : BXRE-35E2000
**********************************************************************

DArE 04 /20 / L8
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TRIM W/FROST FILM
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**********************************************************************

ZONAL CAVITY COEFFICIENTS OF UTILTZATION

EFFECTIVE FLOOR CAVITY REFLECTAI\TCE= .20
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ACCORDA}ICE WTTH CI'RRENT 'IES PROCEDURESTESTED TN
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BAIJITABS CERTIFfED TEST REPORT NO.: 203L2.0
PREPARED FOR: H.E. WILIJIAIUS, INC - CARTHAGE, MO
DESCRIPTION: GENT VL3 IJED 4"SHORT HEATSINK 4'SQ

ACRYIJIC MED TIR OPTIC & 4IISEMI-SPEC
ADVAIICE # xI025C070V054DSM1 @ 625mA

CATAIJOG NBR : 4DS-Tr20 / 835 -DIM-UNV-O-M-OF-CS
I-,AMP TYPE : BXRE-35E2000

DATE 04 / 20 / 1,8

CAST HOUSING DOWNLTGHT
TRrM w/FROST FILM

**********************************************************************

ELECTRTCAL CHARACTERISTICS 119.98V .2099A 24.984OW

LUMTNOUS EFFTCACY (LUMENS / WartS) = 83.6

TESTED IN ACCORDANCE WITH CURRENT IES STANDARDS
UTILIZING ABsor,ut, ,":I?ifl;* PER LM-7e-08
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